/) LOMBARDINGou: oL

A KOHLER. COMPANEngine: 9LD 625-2 Drawing: A

INTAKE AND EXHAUST
POS. |CODE DESCRIPTION Qty

1 2605.034 air cleaner cover 1

1 B700.133 DRY ATIRCLEANER 1

3 2175.048 air cleaner cartridge 1

4 1261.067 seal ring 1

5 8965.001 plug M 10 1

6 4670.059 copper gasket diam.10 1

7 8741.015 support 1

9 3240.018 nut M 8 1
10 P170.052 muffler end (diam. 39,5/42) 1
11 895.067 knob 1
12 4480.005 gasket 1
13 8345.061 cloging indicator 1
14 7330.270 union M 10X1,5 1
15 5460.293 muffler (flywheel side eXhausting) 1
15 5460.317 muffler (gear side eXhausting) 1
16 6780.085 stud M 8 X 35 (47) 2
17 6927.172 muffler guard 1
18 3240.069 nut 4
19 2486.028 eXhaust manifold 1
19 2486.067 eXhaust manifold 1
20 7565.007 washer diam. 8 1
21 1770.005 bolt M 8 X 1,25 X 22 1
22 2486.071 eXhaust manifold 1
24 2136.053 filter cap (5'' air cleaner) 1
25 9346.019 rubber hose 1
26 2175.124 main cartridge 5'!' 1
27 1240.005 snap ring 1
28 6780.045 stud M 8 X 12 (24) 1
30 6780.085 stud M 8 X 35 (47) 2
31 4420.019 eXhaust manif.gasket 2
32 4500.079 eXhaust gasket 1
33 3815.013 exXh.flange h=7,5 1
37 9170.018 muffler end (d.36,5/38) 1
37 9170.028 muffler end (d.46,5/40) 1
37 9170.050 muffler end (d.43,5/42) 1
38 6$491.031 discharging elbow 1
39 8636.162 vibration-damping 1
40 4490.086 gasket 2
41 2100.055 preheating glow plug 12V (M 22 X 1,5) 1
41 2100.056 preheating glow plug 24V 1
42 6902.027 manifold flange 2
43 2486.037 eXh.manifold two outlets 1
44 4500.079 eXhaust gasket 1
45 6300.018 plate 1
46 5461.047 eXhaust.muffler 1
48 8545.566 support diam 153 for air cleaner 5'"' 1
49 $727.024 cyclonic prefilter 1
50 B617.224 clamp 1
51 3700.456 dry air cleaner 5'' 1
54 4670.026 copper gasket diam.22 1
55 8965.065 drilled plug M 22 1
56 6780.030 stud M 8 X 70 (82) 2
57 2486.031 eXhaust manifold 1

printed by LOMBARDINI:

12.12.2011 -

1




Group: 9LD

Engine: 9LD 625-2 Drawing: A

INTAKE AND EXHAUST
POS. |CODE DESCRIPTION Qty
58 «————- » washer diam. 8 - no more fitted 0
59 2940.087 eXhausting elbow 1
60 4500.079 eXhaust gasket 1
61l &————— » see Pos. A 62 0
62 2751.046 MUFFLER COVER 1
63 3700.407 air cleaner 1
64 5496.182 polyureth.filtering element 1
65 1261.056 seal ring 1
66 3240.164 nut M 8 5
67 &K————— » washer diam. 8 - no more fitted 0
68 9732.092 screw M 8 X 18 1
69 2486.083 inlet manifold 1
69 2486.313 inlet manifold 1
70 B240.164 nut M 8 4
71 8965.071 plug M 22 1
72 3630.023 clamp 1
73 2145.013 cap 1
74  2941.097 eXhausting elbow 1
75 400.091 suction line mm 380X8X10 1
75 9400.094 tube mm 365 1
75 9400.163 suction line mm 300X13X20 1
75 49R.054 suction line mm 250X8X10 1
76  4420.020 inlet manifold gasket 2
77 B527.255 spacer for inlet manifold 2
78 $780.084 stud M 8 X 40 (52) 2
79 4776.029 gasket 1
80 5496.074 filtering element 1
81 2486.396 inlet manifold two inlets 1
82 3700.334 air cleaner 1
83 4115.048 hook 2
86 7301.144 breather union diam.15 1
86 7301.194 breather union 1
86a 7301.111 breather union 1
87 5461.003 eXhaust muffler 1
88 5460.231 eXh.muffler 1
88 5460.349 eXhaust muffler 1
89 3781.080 flange h= 8 mm d=50 mm 1
90 4889.015 breather cap 1
91 4670.014 copper gasket diam.12 1
91la 4670.061 copper gasket diam.14 1
91b 4670.027 copper gasket 1
93 5460.232 eXh.muffler 1
93 5460.291 muffler with horiz.inlet flange 1
94 6927.128 muffler guard 1
97 3630.178 clamp 1
98 1770.001 bolt M 8 X 1,25 X 12 3
99 7565.007 washer diam. 8 3
100 7625.010 washer diam. 8 3

printed by LOMBARDINI:

12.12.2011 -

2




Additional Info - Engine: 9LD 625-2 Drawing: A

INTAKE AND EXHAUST

Pos. Old part Serv.Lett. Notes S.No/Date

| A 13 8345.046j0012 |- . . _]3330200
ilLEE%ﬁ%LlZ - 333020 |
| A 63 3700.1931%0016 V- 13518804
A o4 90016 - starting from shown engine s.no 35188%
A 65 1261.074"' 90016 - 3518804 |
275 9400.058[90028 |- [s207263
A 80 5496.115, 90016 - 3518804

Tsziﬁ)ﬁwﬁom‘ﬁi7777777777777%5@8@

ASLELi“#O@jL‘iiiiiiiiiiiiii 5297263 |

printed by LOMBARDINI: 12.12.2011 - 3



11022121 INIQIVEINOT Aq parunid

V :3uimeaq 7-s79 16 -duiduy



C

/. LOMBARDINGou: s

A KOHLER. COMPANEngine: YLD 625-2 Drawing: B

ONN.ROD/PISTON/CYLINDER/CRANKSHAFT/FLYWHEEL/CRANKCASE/FLANGING/MOUNTS
POS. |CODE DESCRIPTION Qty
1 6500.272 PISTON SET std. (comb.chamber diam. 48,0) 2
1 6500.273 PISTON SET +0,50 (comb.chamber diam. 48,6) 2
1 6500.274 PISTON SET +1,00 (comb.chamber diam. 48,6) 2
1 6501.753 PISTON SET std EPA-97/68 CE 2
1 6502.880 PISTON SET +0,50 EPA-97/68 CE 2
1 6502.881 PISTON SET +1,00 EPA-97/68 CE 2
1 6502.893 PISTON SET std EPA II 2
2 8211.209 ring set std. 2
2 8211.210 ring set +0,50 2
2 8211.211 ring set +1,00 2
3 1240.022 snap ring 4
4 8480.029 gudgeon pin 2
5 1630.014 small end bearing 2
6 1526.111 CONNECTING ROD 2
7 1640.059 big end bushing std. 2
7 1640.060 big end bushing -0,25 2
7 1640.061 big end bushing -0,50 2
8 1050.785 CRANKSHAFT 1
9 2280.056 crankshaft wooddruff key 1
10 4701.040 bearing housing gasket 0,25 1
10 4701.049 bearing housing gasket 0,40 1
11 1611.160 bearing std. (flyheel side) 1
11 1611.161 bearing -0,25 (flywheel side) 1
11 1611.162 bearing -0,50 (flywheel side) 1
12 1770.150 bolt M 8 X 1,25 X 22 8
13 8675.290 bearing housing (rear) 1
17 6850.103 cyl.head stud 8
18 2380.546 cylinder 2
18a 4898.031 kit cylinder-piston set-emery gasket set 2
19 1511.111 CRANKCASE 1
20 &————- » washer 0
21 1770.109 conn.rod bolt M 8 X 50 4
22 4670.058 copper gasket diam. 8,2X12X1,5 2
23 8965.034 plug M 8 2
24 4936.042 crankshaft gear 1
25 8675.266 gear side support std. 1
25 8675.267 gear side support -0,25 1
25 8675.268 gear side support -0,50 1
26 2280.056 crankshaft wooddruff key 1
27 9080.133 cap diam. 8 4
28 1213.318 0il seal (rear) 50X70X10 1
29 5168.054 front cover backing plate 1
30 1760.001 bolt M 6 X 1 X 10 2
31 9080.083 plug 1
32 9865.258 screw M 16 X 1,5 left rotation 1
33 7626.033 washer 1
34 1770.156 bolt M 8 X 1,25 X 25 2
35 «————- » washer 0
37 83676.057 MAIN BEARING HOUSING 1
38 1610.082 main bearing shell c. std. 1
38 1610.0098 main bearing shell c. -0,25 1
38 1610.099 main bearing shell c. -0,50 1
39 2816.025 crown gear 1

printed by LOMBARDINI:

12.12.2011 -

1




C

Group: 9LD

Engine: 9LD 625-2 Drawing: B

ONN.ROD/PISTON/CYLINDER/CRANKSHAFT/FLYWHEEL/CRANKCASE/FLANGING/MOUNTS

POS. |CODE DESCRIPTION Qty
40 1861.045 bolt Es.50 1=52 d= - 1
40 1861.056 bolt Es.50 1=59 d=35 1
40 1861.057 bolt Es.50 1=60 d=40 1
40 1861.076 bolt Es.50 1=66 d=35 1
41 5111.005 safety plate 1
42 P880.104 FLYWHEEL with CROWN 1
42 880.109 FLYWHEEL with CROWN 1
42 P880.122 FLYWHEEL with CROWN 1
42 P880.199 FLYWHEEL with CROWN 1
42 880.940 FLYWHEEL with CROWN 1
42 D884.086 FLYWHELL with CROWN 1
42 P885.072 FLYWHELL with CROWN 1
42 885.097 FLYWHELL with CROWN 1
43 7565.011 washer diam.10 16
44 1780.007 bolt M 10 X 1,5 X 35 16
45 «————- » stud 0
46 9730.034 screw M 8 X 55 2
47 5$5111.069 safety plate 1
48 1862.144 bolt 1
49 1213.321 0il seal (front) 42X58X10 1
50 8900.463 FRONT COVER 1
50 8900.660 FRONT COVER 1
51 9732.063 screw M 8 X 35 11
52 9732.077 screw M 8 X 70 3
53 8460.055 locating dowel 2
55 4701.039 gasket 1
56 2751.096 auXiliary housing 1
57 6429.033 engine mount 4
58 2751.095 blanking plate 1
59 1201.027 rubber o0il seal 1
60 4776.087 auXiliary hous.gasket 1
61 7625.010 washer diam. 8 3
62 3240.018 nut M 8 3
63 9730.032 screw M 8 X 45 3
64 4936.061 gear 1
66 8430.054 lockpin 7 X 16 2

printed by LOMBARDINI:

12.12.2011 -

2




C

Additional Info - Engine: 9LD 625-2 Drawing: B

ONN.ROD/PISTON/CYLINDER/CRANKSHAFT/FLYWHEEL/CRANKCASE/FLANGING/MOUNTS

Pos. Old part Serv.Lett. Notes S.No/Date

5 1 6501.697]2039 [pos.1-2-3-¢ - |e392420]|
B 6 1506.04211539 |Pos. 5-6-21 - 2931406
B 8 1050.14§%§OOO8 Pos. 8-9-26-27 - 3289620
7777J£0@ Pos. 8-9-26-27 - 0 [5321999
B 11 1611.055' 90008 - 3289620

B 11 1611.054| 90008 |- 3289620 |

B 11  1611.053 90008 - 3289620 |
| B 12  3203.047| 90015 |- use 3240.164 to replace old type 3529002 |
| B 13 8676.066, 90008 - 3289620 |
B 19 1510.288] 90015 |Pos.17-19-22-23-E137-F42 - 3529002 |
1510.712‘90025 ‘Pos.17—l9—22—23—E137—F42 - Alstom (Parizzi) - Commerci
al Hydraulics - Langfang Yardaway - Kaeser versions eXcl
uded 5114184
B 20  7626.048] 1539 ﬂL—ifitﬁdﬁtfshiowniennge?noi 77777 2931405 |
?2??77@83715@177777777777777729374(?
'B 27 9000.028'90008 - 3289620 |
'B 28 1210.079| 90008 |- 3289620 |
| B 32 1805.025, 90023 - setting torque 16 Kgm 4378197 |
B 3a 1770.005| %0015 |- 3525002 |
| B 35  7625.012| 90015 |- fitted until shown engine s.no 13529002 |
B 45 ﬁaﬁmJ@oE - fitted until shown engine s.no 3592001 |
| B 49  1212.006| 90008 |[- 13289620 |
B 50 8900.426! 90031 !Pos. 50-52-58-59 - substitution ]

-t T

printed by LOMBARDINI: 12.12.2011 - 3



11022121 INIQIVEINOT Aq parunid

RCEVE]
SVLNAr 3q Y35 GrPremmgena™

ZLYSONNLHIIO *
=T3OHINHDS

135 13xsvo AHINS —
LETERS

d :Suimelq 7-S79 a'16 duisuy



/) LOMBARDINGou: oL

A KOHLER. COMPAMEngine: 9LD 625-2 Drawing: C

CYLINDER HEAD/ROCKER ARM BOX/VALVES/TIMING/SPEED GOVERNOR

POS. |CODE DESCRIPTION Qty
1 8506.003 engine liftiing eye 2
2 9732.075 screw M 8 X 50 4
3 P032.079 FILLER OIL CAP M 36X3 1
4 1200.015 O ring 137 for filler oil cap 1
5 2125.338 rocker arm cover with hole for oil filler 1
6 2125.758 ROCKER COVER FRONT (with oil filler hole) 1
7 032.080 FILLER OIL CAP 1
8 1200.015 O ring 137 for filler oil cap 1
9 4670.014 copper gasket diam.12 1

10 000.064 plug 1
11 «————-— » c 21 0
12 8430.005 locating pin 2
13 2125.339 rocker arm cover 1
14 4400.061 rocker cov.gasket 0,80 2
15 9730.100 screw M 8 X 25 4
16 7565.007 washer diam. 8 4
17 4330.036 ROCK.ARM ASS.Y std 2
17 4330.064 ROCKER ARM ASS.Y 1500/1800 R.P.M. 2
18 3240.010 nut M 7 4
19 9850.002 rocker arm adjuster 4
20 6410.112 retainer with half-collets 4
21 2125.101 ROCK.ARM COVER ASS.Y 1
22 4400.061 rocker cov.gasket 0,80 2
23 1200.034 O ring 105 2
24 6095.010 cam 2
25 4330.037 ROCKER ARM ASS.Y 2
25 4330.063 ROCKER ARM ASS.Y 1500/1800 R.P.M. 2
27 $820.085 fiXing screw 2
28 8430.004 tapper pin 2
29 6372.098 plate 2
30 9850.002 rocker arm adjuster 4
31 5780.011 spring 2
32 8245.005 ball 2
33 3240.010 nut M 7 4
34 8335.084 shim 2
35 8335.028 shim 8
36 6045.040 rocker arm shaft 2
37 1350.011 ring 2
38 9455.053 rocker shaft lub.pipe 2
39 1213.338 seal ring for valve 2
40 «————-— » circlip 0
41 4845.247 inlet v.guide std. 2
42 9652.153 intake valve 2
43 (————— » eXhaust v.guide +0,50 0
43 4845.248 eXhaust v.guide std. 2
44 9685.146 eXhaust valve 2
45 5755.173 valve spring 4
46 4740.024 lip seal 2
477 B430.067 spring seat (bottom) 4
48 3240.124 nut 8
49 «————- » washer diam.10,5 0
50 3300.227 elongated nut 2
51 p200.854 GOVERNOR LEVER 1

printed by LOMBARDINI:

12.12.2011 -

1




Group: 9LD

Engine: 9LD 625-2 Drawing: C

CYLINDER HEAD/ROCKER ARM BOX/VALVES/TIMING/SPEED GOVERNOR

POS. |CODE DESCRIPTION Qty
52 7626.040 washer 1
53 p200.711 CYL.HEAD ASS.Y 2
53 p200.733 CYL.HEAD ASS.Y (EPA) 2
53 200.845 CYL.HEAD ASS.Y (CE - ECE R24) 2
54 9520.045 guard tube 2
55 4730.084 head gasket 0,60 2
55 4730.085 head gasket 0,70 2
55 4730.086 head gasket 0,80 2
55 4730.087 head gasket 0,90 2
55 4730.088 head gasket 1,00 2
55 4730.193 head gasket 0,65 2
55 4730.194 head gasket 0,75 2
55 4730.195 head gasket 0,85 2
55 4730.196 head gasket 0,95 2
55 4730.252 head gasket 0,50 2
55 4730.253 head gasket 0,55 2
55 4730.349 head gasket 0,45 2
56 4740.024 lip seal 2
57 1410.042 push rod 4
58 7215.043 tappet 4
59 1011.110 camshaft 1
59 1011.544 camshaft (EPA) 1
60 &«————- » GASKET SET - see Pos. C 60a 0
60a 8205.099 RING AND GASKET COMPLETE SET 1
ol 8185.022 EMERY GASKET SET 1
62 1240.077 snap ring 1
63 8000.212 inlet v.seat 2
64 1770.150 bolt M 8 X 1,25 X 22 2
65 8000.213 eXhaust v.seat 2
66 «K————— » washer 0
67 1240.005 snap ring 1
68 7626.040 washer 1
69 2280.047 key 4 X 5,5 X 16 1
70 7362.277 SPEED GOVERNOR 1
71 2086.140 governor bell 1
72 7625.333 washer diam. 6 1
73 1160.022 circlip 1
74 «————= » governor bell 0
75 1160.022 circlip 1
76 «————- » ball bearing 0
77 4882.046 GOVERNOR LEVER ASS.Y 1
78 1585.025 bushing 2
79 7626.040 washer 1
80 1240.077 snap ring 1
8l «————-— » gear 0
83 1780.059 bolt M 10 X 1,5 X 35 1
84 7626.038 washer 1
85 9730.107 screw M 6 X 14 1
86 «————- » no longer avail. - see Pos. 51 0
87 7625.007 washer diam. 6 1
88 6080.022 governor push rod 1
89 3150.016 O RING SET 1
90 &«————- » see Pos. D 29 0

printed by LOMBARDINI:

12.12.2011 -

2




Group: 9LD
Engine: 9LD 625-2 Drawing: C

CYLINDER HEAD/ROCKER ARM BOX/VALVES/TIMING/SPEED GOVERNOR

POS.

CODE

DESCRIPTION

Qty

91

1213.338

seal ring for valve

printed by LOMBARDINI: 12.12.2011 -

3




Additional Info - Engine: 9LD 625-2 Drawing: C

CYLINDER HEAD/ROCKER ARM BOX/VALVES/TIMING/SPEED GOVERNOR

Pos. Old part Serv.Lett. Notes S.No/Date
c 3 9032.06;T8002044T;os. 3-4 - 4W2055065
'c 5 2125.093,90020 - 4055065 |
‘?T’ZT*‘EIE§TIOG%§06§§ Pos. 6-11-12-23-24-27-28-31-32 - with compress.release |5714852 |
¢ ?‘*‘5635766{1}0653::1@65?’?:é"?"“* - |s5714852 |
'c 13 2125.094'90020 - 4055065 |
‘6*26‘*46216761§1§06§§::I} 77777777777777 4422238 |
| C 36  6045.036,1510 - 03.1985 |
C 39 2135.072] 90014 |- fifted until shown emgime s.no 3474287 |
| C 40 1160.021) 90022 |- fitted until shown engine s.no (4422238 |
| c 41  4845.181 151574{1 77777777777777 3018518 |
4845.183| 90014 |- 3474287
4845.2311 90022 |- 4422238
| C 41  4845.118 15§T’AW1 77777777777777 2883619 |
4845.180 ' 1542 3018518
4845.182‘90014 - ‘3474287
4845.230' 90022 4422238
C 42 9e52.061| 90022 |- 1422238 |

C 43  4845.062, 1530 - 2883619 |

4845.185| 90022 - 4422238
C 43 4845.114,1532 |- T T T T T T T T 2883619 |
4845.184 | 90022 - 4422238
?4?9785767190072*-**************7@23?
| c 45 5755.004! 170110 !- Ssubstitution 5375920 |
CsT 90013 [Pos. 51-52-62-67-68-72-85 - starting from shown engine | |
S.no 3395463
C53 9200.245]90022 |pos. 41-43-53-63-65 - 1422238
9200.844 90029 Pos. 41-43-53-63-65 - 5409476
'c 53 | 90029 |Pos. 41-43-53-63-65 - 5409476 |
'c 53 90029 |Pos. 41-43-53-63-65 - 5409476 |
G55 " 11834 |- starting from shown emgine s.ne T T 2933211 |
TSTmﬁ85715§j‘:77777777777777728175817
' Cc 60 8180.095/D091  IPos.A 31-A 40-A 52-A 77-B 10-B 55-B 60-C 14-C 55-D 42-D ]
| _|ee-Di26-BB6-FI00 - __ _[03.2002 |
C 60a D091 Pos.A31-A32-A40-A44-A52-A77-B10-B55-B59-B60-C14-C37-C39-
C46-C56-C91-C55-D24-D42-D60-D126-E 2-E 4-E18 - 03.2002
'C 63  8000.065'90022 - 4422238 |
Ce4  1770.005[%0015 [- 3529002 |
'C 65 8000.066,90022 ,— 4422238 |
C 66 7555.007| 90015 |- fitted until shown emgime s.no 3529002 |
C 70 |1512  |Pos. 70-71-73 - starting from shown engine s.no  |2640148 |
7362.160‘90013 Pos. 70-71-73 - 3395463
C 71 |1512 |- starting from shown engine s.no |2640148 |
2086.084 190013 - 3395463
[C 74 2086.071[1512 |- fitted until shown engine s.no - see Pos. 71 _[2640148
C 76  3110.058 90013 '~ fitted until shown engime s.no 3395463 |
C 77 8785.064| 1505 |Pos. 51-52-62-67-72-77-78-79-85 - " 06.1983 |
8785.069, 90013 Pos. 51-52-62-67-72-77-78-79-85 - substitution
75 1505 |- fitted from skown date 06,1983
C 81  4936.038| 1512 |- fitted until shown date then see Pos. C 70 |2640148 |
52 5225 01011512 - Fifted until shown dafe then see Pos. ¢ 70— — T¢a0iiT]
[ces Ss00.061[1s0s [ T 06,1983
C 86 5200.17311505 '~ fitted until shown date then see Pos. C 51 106.1983 |

5200.197] 1512 | \

printed by LOMBARDINI: 12.12.2011 - 4



Additional Info - Engine: 9LD 625-2 Drawing: C

CYLINDER HEAD/ROCKER ARM BOX/VALVES/TIMING/SPEED GOVERNOR

Pos. Old part Serv.Lett. Notes S.No/DatL
- fitted until shown engine s.no then see Pos. C 51 2640148

5200.300, 90013 - 3395463

Cc 91 90022 - starting from shown engine s.no 4422238

printed by LOMBARDINI: 12.12.2011 - 5



68

19

110221l INIAIVEINOT £q pojutid
Qe
SOUY 30 A SYLNNC 30 31¥3S
ZLYSONIY-0-ONNLHOIAQ
INIGIVENOT [7) 135 SNIY-0 ANV LINSVYD
SOTIINY JIMaS SLNIOr L3 $3NOvd 3d nar
2 I¥SONIN INOIZINYYND 3 IT7ANY Y131dWOD 31¥3S ®
135 ONIY \' @
s3aneva 3a nar 02 6.-
IT1aNY J1M3S INKRIVENO [ \9
) _ — 8l
- eg9
'U |M“W|r = k\-“!h\ltnlb-‘j
INGIVENOTY] | -
T¥ANSI INIGQUYENOT g
SVINNM 30 3¥3S :
ZLYSONNLHOIA
-139HINHOS SVLNNM 30 31435 09
13S 1ANSYO AMAIWI Z1vSONNLHOI
ELERT
SLNIOF 530 Nar 138 135SV
OIToRANS siNior §3d nar
INOIZINYYND 3NH3S

INDIZINYVYNS 31¥3s

mm//Whm
ve
1

0L 6

8

ch L1

D :Buimelq 7-79 a'T6 Puwsug




/) LOMBARDINGou: oL

A KOHLER. COMPAMEngine: 9LD 625-2 Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. |CODE DESCRIPTION Qty
1 «———- » 0il cartridge cap with M 14 hole - see notes
4a 9680.058 pressure oil wvalve
5 «——— » spring - see notes
7 2516.00601 REMOTE ACCELER.CONTROL-HAND STOP
7 ?516.094 REMOTE ACCEL.CONTROL-WITHOUT STOP
7 2516.109 REMOTE ACCELER.CONTROL-HAND STOP
7 2516.114 REMOTE ACCELER.AND STOP CONTROL
7 2690.364 REMOTE ACCELER.AND STOP CONTROL (EPA)

8 B240.019 nut M 8 alpha brass
9 180.192 cable end

[
o
o
N
(@}
w
(@)
w
[ee)

nut M 5X0,8
TORQUE CONTROL
EXTRA FUEL DEVICE
stud M 8 X 28 (45)

o e
N
et
0w
w - @
o o -
o oo
w o
© o U

13 3240.018 nut M 8
14 3240.008 nut M 6
15 1760.041 bolt M 6 X 1 X 40
16 3240.008 nut M 6

17 1760.041 bolt M 6 X 1 X 40

18 4670.058 copper gasket diam. 8,2X12X1,5
19 5830.119 nut

20 790.023 screw M 5 X 7

21 5200.108 cable adapter plate

22 B3240.164 nut M 8

23 5200.323 control lever

24 &————= » O ring 137 - see notes

N
Ne)
A\
o~
(€]
(€]
[
w
=

lub.oil pipe
eXtended dipstick (mm 110)
(————— » dipstick (mm 95)

w W
= o
—
AN
o
o
w
oo
~

31 1400.437 dipstick (mm 267)

31 1400.438 dipstick (mm 145)

31 1400.515 dipstick std (mm 110)
32 7555.004 washer diam. 6

33 $040.015 pin

34 771R.001 washer diam. 5,3

35 5271.068 lever

w
[e)}
—
NN
o
o
(@)
=
ul

dipstick std (mm 110)

37 5600.033 eXtra-fuel spring
38 «————- » tabwasher (AXECO)
38 5168.052 tabwasher

39 3240.131 nut

40 3240.058 nut

1SN
=
155
(@)
~J
[e)}
(@}
N
Nej

eXtra fuel device
gov. housing gasket

IS
N
.
~J
~J
(€]
(€]
N
(o)}

43 9730.018 screw M 6 X 45

46 1770.042 bolt M 8 X 1,25 X 10
47 5200.108 cable adapter plate
48 3240.164 nut M 8

49 5200.108 cable adapter plate
50 B3240.164 nut M 8

51 K————— » cap

52 3240.164 nut M 8

53 1240.077 snap ring

PP ORRPRPEPEPEPEPRPEPPPPRPPORPRPRPRPRPEPER,RPORNORREPENNRPPRPRPERERERRPRPRPRPNNNRRRRRORO

printed by LOMBARDINI:

12.12.2011 -

1




Group: 9LD
Engine: 9LD 625-2 Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. |CODE DESCRIPTION Qty
54 7625.0098 washer diam. 8,4 1
55 6545.009 knob 1
56 4340.067 jacket 1
57 «————- » head filter oil conn. - see notes 0
57a 7265.021 0oil filter connector 1
57b 7330.343 0oil filter connector 1
58 «————- » 0il filter cartridge - see notes 0
58 2175.060 0il filter cartridge for low temperature 1
58a 2175.107 0oil filter cartridge (mm 59) 1
58a 2175.131 0oil filter cartridge (mm 90) 1
59 «————- » 0oil filter cover - see notes 0
61 3240.036 nut M 10 1
62 7565.011 washer diam.10 1
63 4936.009 0il pump drive gear 1
64 6605.037 lub.oil pump ass.y 1
65 «————- » key 0
66 9330.033 dipstick guard 1
67 1625.012 washer diam. 8,4 1
68 732.074 screw M 8 X 20 1
69 1165.010 circlip 1
12 «————— » operating arm 0
72 $5200.909 LEVER ASS.Y(R.P.M. < 3000 1
74  2690.287 HAND CONTROL 1
74 ?690.363 HAND CONTROL (EPA) 1
76 «————- » lever 0
77 8460.055 locating dowel 2
79 9732.078 screw M 6 X 25 5
81 6870.021 stud 1
82 5200.110 lever 1
85 1241.009 circlip diam. 19 1
86 «————— » spring 0
86 5655.183 governor spring 1
87 «————— » lever 0
90 1770.009 bolt M 8 X 1,25 X 35 2
91 7565.007 washer diam. 8 2
92 9195.022 0il thermostat 1
93 1200.001 O ring 108 1
94 4670.061 copper gasket diam.14 1
95 5090.010 0il strainer 1
96 7565.004 washer diam. 6 1
97 (————— » dipstick (mm 567) - no longer avail. 0
97 1400.094 dipstick (mm 520) 1
98 7625.106 washer diam. 7,1 2
99 9761.043 screw M 6 X 10 1

100 6140.370 pin 1
101 5200.587 governor push rod actuator 1
102 B527.246 spacer 1
103 5550.026 eXtra fuel spring 1
103 5801.180 eXtra fuel spring (compressor version) 1
104 1241.009 circlip diam. 19 1
105 3000.004 ball bearing 2
107 1200.034 O ring 105 1
108 1241.009 circlip diam. 19 1

printed by LOMBARDINI:

12.12.2011 -

2




Group: 9LD

Engine: 9LD 625-2 Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. |CODE DESCRIPTION Qty
109 1200.034 O ring 105 1
110 «————-— » spacer 0
112 5680.077 spring 1
113 245.135 tie rod 1
114 9730.024 screw M 8 X 16 2
115 6370.281 plate 1
116 5200.583 lever 1
117 5680.077 spring 1
118 5200.154 pivot arm 1
119 8430.065 locking needle 1
120 7555.029 washer diam. 8 14
121 1770.155 bolt M 8 X 1,25 X 30 14
121 732.063 screw M 8 X 35 14
122 9080.182 plug diam.10 1
123 6645.619 OIL PAN high capacity 5 liters 1
123 6645.639 OIL PAN 3 o0il drain plugs 1
123 6645.640 OIL PAN (side discharging) 1
124 4670.016 copper gasket diam.14 1
125 8965.005 0il drain plug M 14 1
126 4601.177 sump gasket 1
127 5200.585 lever 1
128 8785.103 actuating arm 1
129 5655.242 spring 1
130 1541.106 balance lever 1
131 5655.242 spring 1
132 1165.005 circlip diam. 6 1
133 7625.010 washer diam. 8 1
134 9730.031 screw M 8 X 40 2
135 7748.031 washer 2
136 4775.421 gasket 2
137 7625.012 washer diam. 8,4 2
138 3240.018 nut M 8 2
139 7350.051 0oil cooler 1
140 9485.176 0il pipe mm 175 1
141 «————-— » 0il line - see notes 0
141la 9485.281 0oil line 1
142 5953.036 nipple 3
143 4670.019 copper gasket diam.16 3
144 (————— » spacer — see notes 0
144a 3902.353 oil flange 1
145 1901.155 union bolt M 14 1
146 4670.061 copper gasket diam.14 2
147 1202.036 O ring 1
148 5151.075 plate 1

printed by LOMBARDINI:

12.12.2011 -

3




Additional Info - Engine: 9LD 625-2 Drawing: D

CONTROLS/LUBRICATING SYSTEM

Pos. Old part Serv.Lett. Notes S.No/Date
D 1 9O6O.OOgT;OOZSAAT: Alstom (Parizzi) - Commercial Hydraulics - Langfang Y
ardaway - Kaeser versions eXcluded 5114183
D 2 ©965.0341 50025 |- Alstom (Parizzi) - Commercial Hydraulics - Langfang ¥| |
ardaway - Kaeser versions eXcluded 5114183
5 3 4670.0581 80025 |- Alstom (Parizzi) - Commercial Hydraulics - Langfamg ¥| |
ardaway - Kaeser versions eXcluded 5114183
D 4 9680.013] 90025 ﬁL— ~ Alstom (Parizzi) - Commercial Hydraulics - Langfang Y| |
ardaway - Kaeser versions eXcluded 5114183
'D 4a %o@s JT— ~ Alstom (Parizzi) - Commercial Hydraulics - Langfang Y| |
I %aﬂﬁwai-ﬁeir versions excluded 5114184 |
D 5 5755.0491 90025 - Alstom (Parizzi) - Commercial Hydraulics - Langfang Y
| |ardaway - Kaeser versions eXeluded 5114183
D 6 9070.012" 90025 - Alstom (Parizzi) - Commercial Hydraulics - Langfang Y
- | __|erdaway - Kaeser versions eXeluded 5114183 |
D 12 1525 - fitted from shown date 04.1988
'p13  |1525 |- fitted from shown date 04.1988 |
| D 24 1200.016, 90025 - Alstom (Parizzi) - Commercial Hydraulics - Langfang Y, |
ardaway - Kaeser versions eXcluded 5114183
| D 25 9730.012, 90025 - Alstom (Parizzi) - Commercial Hydraulics - Langfang Y k& |
ardaway - Kaeser versions eXcluded 4l§114l83
' D 26 5725.032, 90025 - Alstom (Parizzi) - Commercial Hydraulics - Langfang Y, |
417 Aglgrdaway - Kaeser versions eXcluded 4l§114183
D 27  4670.088, 90025 |- Alstom (Parizzi) - Commercial Hydraulics - Langfang Y,k |
ardaway - Kaeser versions eXcluded 5114183
| D 28 2175.044 90025 |- Alstom (Parizzi) - Commercial Hydraulics - Langfang Y| |
ardaway - Kaeser versions eXcluded 5114183
'D32 90003 |- starting from shown engine s.no | 13090700 |
'p 33 ﬁoﬁ - starting from shown engine s.no JEOWHW
'p38 [ 1525 |- fitted from shown date | (04.1988 |
'p38 1525 - fitted from shown date | "04.1988 |
'p39 E5§ I ~ fitted from shown date ;FMTMK
| D 57  7330.066, 90025 - Alstom (Parizzi) - Commercial Hydraulics - Langfang Y & |
| lardaway - Kaeser versions eXcluded [s114183
D 57a 90025 - Alstom (Parizzi) - Commercial Hydraulics - Langfang Y
417 Aglgrdaway - Kaeser versions eXcluded 4l§114184
D57 90025 |- Alstom (Parizzi) - Commercial Hydraulics - Langfang Y [ |
‘ ardaway - Kaeser versions eXcluded ‘5114184
| D 58  2175.040| 90025 |- Alstom (Parizzi) - Commercial Hydraulics - Langfang Y| |
‘ ‘ardaway - Kaeser versions eXcluded ‘5114183
'D 58a T%ﬁ, |- Alstom (Parizzi) - Commercial Hydraulics - Langfang T ]
ardaway - Kaeser versions eXcluded 5114184
'D 58a Twﬁs T— ~ Alstom (Parizzi) - Commercial Hydraulics - Langfang T ]
ardaway - Kaeser versions eXcluded 5114184
D 59 27605.701@0@ |- Alstom (Parizzi) - Commercial Hydraulics - Langfang T ]
ardaway - Kaeser versions eXcluded 5114183
' D 59a 37902752‘790@5 T— ~ Alstom (Parizzi) - Commercial Hydraulics - Langfang ﬁ ]
ardaway - Kaeser versions eXcluded 5114183
'D 60 T501.7022T9055 |- Alstom (Parizzi) - Commercial Hydraulics - Langfang T ]
ardaway - Kaeser versions eXcluded 5114183
'D 65 2200.001] 1540 :E—ifi‘gd$tfshiown7engi7ne?noi 77777 2983681 |
D 69  1240.001' 90003 '- old type is still supplied on gen sets and compressor |
s (Wacker and Kaeser versions eXcluded) 3090700
| D 72 5200.265, 90003  Pos. 67-68-69-70-71-72-73-85-98-100-101-102-104-105-106~, |
‘ 108-115-127-128-129-130-131-132-133 - old type 1is stil

1 supplied on gen sets and compressors (Wacker and Kaese

printed by LOMBARDINI: 12.12.2011 - 4




Additional Info - Engine: 9LD 625-2 Drawing: D

CONTROLS/LUBRICATING SYSTEM

Pos. Old part Serv.Lett. Notes S.No/DatL
r versions eXcluded) 3090700
5200.605, 90024 Pos. 67-68-69-70-71-72-73-85-98-100-101-102-104-105-106-
108-115-127-128-129-130-131-132-133 - 4744381 |
D 74 2516.060, 90003 Pos.14-15-16-17-49-50-51-52-53-54-55-56-74-81-82-107-109
‘ -112-116-117-118 - old type still supplied on gen sets‘

and compressors (Wacker and Kaeser versions eXcluded) -
‘ ‘ (Pos.14-15-16-17-49-50-51-52-53-54-55-56-74-76-78-80-81

-82-83-84-89) 3090700

D 76  5200.194| 90003 |- still supplied on gen sets and compressors (Wacker an| |
d Kaeser versions eXcluded) - see Pos. 116 3090700

'ps8s Eoﬁ - fitted from shown date 3090700 |

| D 86 5655.076, 90003 |- still supplied on gen sets and compressors (Wacker an| |
‘ d Kaeser versions eXcluded) - see Pos. 113 ‘3090700

| D 87 5200.152|1508 |- fitted until shown date - see Pos. D 127 |10.1984 |
5200.271] 90003 - fitted until shown engine s.no - see Pos. C 51 3090700

- still supplied on gen sets and compressors (Wacker an‘
d Kaeser versions eXcluded) - see Pos. D 114 3090700

(D98 [50003 |- starting from shown engine sno __ _ _ __ __ [3090700]

D100 6140.1011 90003 - old type is still supplied on gen sets and compressor | |

| |s (Macker and Kaeser versions eXcluded) [3090700
D101 5200.155 1508 10.1984

5200.250‘ 90003

- old type is still supplied on gen sets and compressor‘
s (Wacker and Kaeser versions eXcluded) 3090700

EOT77526.75ﬁ5ﬁﬁiiiiiiiiiiiiiiﬁonf

7625.103, 90003 - old type is still supplied on gen sets and compressor
‘ ‘s (Wacker and Kaeser versions eXcluded) ‘3090700
7625.104 90003 - old type is still supplied on gen sets and compressor
| _|s (macker and Kaeser versions excluded) 3090700
D103 5801.060, 1504 - old type is still supplied on gen sets and compressor
‘ ‘s (Wacker and Kaeser versions eXcluded) ‘06.1983
5801.088 90003 - old type is still supplied on gen sets and compressor
s (Wacker and Kaeser versions eXcluded) 3090700
D104 90003 - 3090700 |
'ptos 90003 |- 3090700 |
| D110  3521.038| 90003 |- still supplied on gen sets and compressors (Wacker an| |
‘ ‘d Kaeser versions eXcluded) ‘3090699
| D111 8785.063| 1508 |- fitted until shown date ~ (10.1984 |
8785.0701 90003 - still supplied on gen sets and compressors (Wacker an‘
d Kaeser versions eXcluded) - see Pos. D 128 3090700
p113 %oﬁ ﬁL—  starting from shown engine s.no 3090700 |
| p114 I%ﬁ - |- starting from shown engine s.no ~ [3090700 |
'p115 90003 '- starting from shown engine s.no 3090700 |
' p116 I90TO3 jL—  starting from shown engine s.no ;EOWNW
| D121 1770.039,90015 - 3529002 |
D127 90003 |- starting from shown engine s.no 3090700 |
D128 | 90003 |- starting from shown engine s.no 13090700 |
' p129 *booim - starting from shown engine s.no 3090700 |
5655.107| IT0039 ‘— ‘
5655.3781 90024 - 4744381
'p130 1900703 ;F  starting from shown engine s.no 3090700 |
D131 190003 '- starting from shown engine s.no 3090700 |
5655.107‘ IT0039 ‘— ‘
5655.378 90024 - 4744381
D132 | 90003 |- starting from shown engine s.no 3090700 |

D133 ‘ 90003 ‘ ‘

printed by LOMBARDINI: 12.12.2011 - 5



Additional Info - Engine: 9LD 625-2 Drawing: D

CONTROLS/LUBRICATING SYSTEM

Pos. Old part Serv.Lett. Notes S.No/Date
:I: :]} starting from shown engine s.no :1§O907OO

| D141  9485.175, 90025 |- Alstom (Parizzi) - Commercial Hydraulics - Langfang Y, |
‘ ardaway - Kaeser versions eXcluded ‘5114183

| D14la | 90025 |- Alstom (Parizzi) - Commercial Hydraulics - Langfang Y| |
‘ ardaway - Kaeser versions eXcluded ‘5114184

| D144  3527.249| 90025 |- Alstom (Parizzi) - Commercial Hydraulics - Langfang Y| |
‘ ardaway - Kaeser versions eXcluded ‘5114183

| D144a Twﬁ |- Alstom (Parizzi) - Commercial Hydraulics - Langfang T ]
ardaway - Kaeser versions eXcluded 5114184

D145 | 90025 |- Alstom (Parizzi) - Commercial Hydraulics - Langfang T ]
ardaway - Kaeser versions eXcluded 5114184

' D146 T90W5 " |- Alstom (Parizzi) - Commercial Hydraulics - Langfang ﬁ ]
ardaway - Kaeser versions eXcluded 5114184

- Alstom (Parizzi) - Commercial Hydraulics - Langfang Y‘
ardaway - Kaeser versions eXcluded 5114184

- T

printed by LOMBARDINI: 12.12.2011 - 6



11022121 INIQIVEINOT Aq parunid

0clL 6zl 82l Lel sl vl

mwnas%\g,.ﬂ.&ﬁ 2o ;

\ E...

N% S8
?

LLb
U

T30 =144

1

0Ll 601 801 Z0L 90} 96 S6 V6 Z6
@% r@@@@@m\o:or 7 H - o A
69 88 28\ Www 68 . (4] ‘., - | wm/J@ 2
Qq W ) [ gg o I S 1 @ J\mw

9. 6.

8V Ly oY vv €V

nmwufm @@3
b LLOLSLPLELTL :

egg

w F e
Y

eg F$

evl-e

I /L€ -GEL

@\.vw_‘

e é
(J

a :3ummesq 7-S79 A'16 -duiduy



/. LOMBARDINGou: s

A KOHLER. COMPANEngine: YLD 625-2 Drawing: E

FUEL SYSTEM

POS. |CODE DESCRIPTION Qty
1 371.100 bleeding pipe mm 536 1
1 9371.101 bleeding pipe mm 745 1
1 ©571.152 bleeding pipe mm 1550 1
la «————- » bleeding pipe - no longer avail. 0
2 4670.058 copper gasket diam. 8,2X12X1,5 1
3 1901.029 union bolt M 8 1
4 4670.058 copper gasket diam. 8,2X12X1,5 1
5 1901.029 union bolt M 8 1
6 B616.082 fuel tank strap 2
7 043.092 fuel tank cap 1
8 9043.025 fuel tank cap 1
9 9761.001 screw M 4 X 0,7 X 12 6

10 4776.040 gasket 1
11 5055.023 plate 1
12 4906.008 fuel gauge (mm 193) 15/29 1t 1
13 3790.074 injector top plate 2
14 3203.050 selflocking nut M 6 4
15 7565.004 washer diam. 6 4
16 6760.045 stud M 6 X 65 (80) 4
17 9376.008 rear high pressure pipe (EPA) 1
17 9376.056 rear high pressure pipe 1
18 4670.058 copper gasket diam. 8,2X12X1,5 1
20 9730.115 screw M 5 X 14 2
21 B3616.018 injector feed pipe saddle 2
22 5400.046 rubber sheathing 2
23 9730.139 screw M 6 X 60 2
24 1557.019 drilled block 2
25 1557.020 threaded block 2
26 8102.085 FUEL TANK 10 1t (410X190X140) 1
27 8103.021 fuel tank 15 liters 1
29 6615.018 NOZZLE-HOLDER 2
29 6615.031 NOZZLE-HOLDER Bosch 2
29 6615.049 NOZZLE-HOLDER (EPA) 2
30 £531.265 nozzle 2
30 6531.42¢6 nozzle Stanadyne (EPA-CE 97/98) 2
31 «————- » gasket 0
32 4670.005 copper gasket 0,50 2
32 4670.006 copper gasket 1,00 2
33 7301.006 connection 2
34 9376.009 front high pr.pipe (EPA) 1
34 9376.057 front high pr.pipe 1
35 3616.085 fuel tank strap mm 625 2
36 9600.057 rubber spacer 4
37 8315.016 rubber shim 1
38 8042.024 fuel tank saddle 1
39 38586.058 electric valve 1
40 3440.055 QSD STOP DEVICE 1
41 B730.173 FUEL FILTER witht water separator 1
42  7265.008 connection 2
43 1200.031 rubber oil seal 2
44 4701.006 gasket 1
45 8866.018 support 1
46 7470.003 filler 2

printed by LOMBARDINI:

12.12.2011 -

1




Group: 9LD
Engine: 9LD 625-2 Drawing: E

FUEL SYSTEM

POS. |CODE DESCRIPTION Qty
47 8335.029 washer seal 2
48 5755.034 valve spring 2
49 2175.042 fuel filter cartridge 1
50 372.034 fuel hose (mm 630) 1
50 9375.032 fuel hose mm 336 1
50b 9$375.142 fuel hose mm 1100 1
51 4760.015 valve gasket 2
52 $578.124 injection plunger 2
53 1770.156 bolt M 8 X 1,25 X 25 3
54 7625.010 washer diam. 8 4
55 9672.012 delivery valve BOSCH 2
55 P672.195 delivery valve (mmc 37 - EPA II) 2
56 8400.048 taper pin 1
57 1901.031 union bolt M 12 1
57a 1901.152 union bolt M 12 1=51 1
58 1901.101 union bolt 1=60 1
59 9730.026 screw M 8 X 20 4
60 1901.171 deaeration plug 1
61 4775.196 gasket 1
62 1901.171 deaeration plug 1
62a 1901.029 union bolt M 8 1
63 4670.060 copper gasket diam.12 2
65 7565.007 washer diam. 8 4
66 1901.033 union bolt M 6 1
67 4670.062 copper gasket diam. 6,2 X 10 X 1,5 3
68 5575.0006 spring 1
69 3930.019 cup 1
70 1200.268 rubber o0il seal 1
71 2175.009 fuel filter cartridge 1
71 3730.015 FUEL FILTER 1
72 4490.017 gasket 1
73 4430.071 gasket 1
74 6370.515 tank plate 1
75 8636.001 vibration-damping 4
76  9043.092 fuel tank cap 1
77 8866.067 support 2
78 4701.029 rubber shim 2
79 9245.076 stay bolt 4
80 8760.038 fuel filter support 1
81 2175.045 fuel filter cartridge 1
82 8760.055 fuel filter support 1
83 B730.153 FUEL FILTER 1
84 6590.375 injection pump (EPA-CE 97/98) 1
84 ©590.439 injection pump (EPA II) 1
85 &«————- » no longer available 0
86 4580.002 gasket 0,10 1
86 4580.009 gasket 0,50 1
86 4580.068 gasket 0,05 1
86 4580.193 gasket 0,30 1
87 1580.023 bushing 1
88 T771R.001 washer diam. 5,3 1
89 P375.351 fuel hose (mm 190) 1
90 2800.003 cotter pin 1

printed by LOMBARDINI:

12.12.2011 -

2




Group: 9LD

Engine: 9LD 625-2 Drawing: E

FUEL SYSTEM

POS. |CODE DESCRIPTION Qty
91 7270.104 banjo union diam.10 1
92 3587.103 el.valve (12V)on injection pump 1
93 1901.031 union bolt M 12 1
94 4670.060 copper gasket diam.12 2
95 9375.005 fuel hose 1
98 2605.033 filter cover 1
99 1202.052 rubber o0il seal 1

100 1760.162 bolt 1
101 3630.008 clamp 1
102 1901.032 union bolt M 14 1
103 4670.061 copper gasket diam.14 2
104 4850.009 guide 1
105 7980.020 cup 2
106 «————-— » injector rack 0
109 1901.030 union bolt M 10 1
110 7200.078 drive rod 1
111 4670.059 copper gasket diam.10 2
112 «————-— » sleeve (no longer avail.) 0
113 6230.069 pin 1
114 9375.276 fuel hose mm 430 1
114 9375.859 del.pipe mm 1000 1
115 375.308 fuel pipe mm 2000 1
116 3587.105 el.valve 12V on engine 1
117 4670.059 copper gasket diam.10 4
118 8103.308 FUEL TANK (29 liters) 1
119 4701.030 rubber shim 2
120 8866.066 support 2
121 8635.059 vibration-damping 4
122 9220.024 fuel filter head 1
123 2175.053 fuel filter cartridge 1
124 2175.046 fuel filter cartridge 1
125 3730.151 fuel filter 1
126 2175.046 fuel filter cartridge 1
127 5625.002 spring 2
128 4670.061 copper gasket diam.14 2
129 1901.032 union bolt M 14 1
130 6230.068 pin 2
131 «————— » spring retainer bottom - see Pos. E 84 0
132 J215.017 tappet 2
133 «————— » no longer available 0
136 1200.087 O ring 3150 1
137 6780.008 stud M 8 X 20 (32) 2
138 D374.022 fuel hose(mm 580) 1
138 9375.853 fuel pipe mm 1000 1
138 9375.854 fuel hose (mm 680) 1
139 6585.096 feed pump 1
140 1901.030 union bolt M 10 1
141 4670.059 copper gasket diam.10 2
142 3240.164 nut M 8 2
143 9375.596 fuel hose 1
144 1901.030 union bolt M 10 2
145 8866.032 support 1
146 8760.048 fuel filter support 1

printed by LOMBARDINI:

12.12.2011 -

3




Group: 9LD
Engine: 9LD 625-2 Drawing: E

FUEL SYSTEM

POS. |CODE DESCRIPTION Qty
147 5111.062 lock plate 2
164 8400.139 lockpin 5 X 29,8 2
165 9730.018 screw M 6 X 45 2
166 8545.793 bracket 2
167 9571.242 bleeding pipe (EPA version) 1
168 9375.266 bleeding pipe (mm 1000) 1
169 6615.104 NOZZLE-HOLDER (EPA-CE 97/98) 2
170 £531.507 nozzle (EPA-CE 97/98) 2
171 4670.107 washer 2
171 4670.109 copper gasket 1,50 2
171 4670.110 copper gasket 2,00 2
171 4670.111 copper gasket 2,50 2
171 7J54R.059 washer 2
172 «————-— » transparent cap 0
180 7555.029 washer diam. 8 2
181 1901.030 union bolt M 10 1
182 4670.059 copper gasket diam.10 2
213 5801.037 spring 1
214 8245.003 gov.ball diam. 4,8 3/16"' 1
printed by LOMBARDINI: 12.12.2011 - 4




Additional Info - Engine: 9LD 625-2 Drawing: E

FUEL SYSTEM

Pos. Old part Serv.Lett. Notes S.No/Date

E 1 9571.027—E515 T —ﬁ722138
'E 7 9043.015,D088 - . 4159263 |
'E 17 97375.710550@ - substitution 5409476 |
'E 29 | a039 |pos. 29-30 - for eng. 1500/1800 rpm and EPA  [4392429 |
|'E 30 6531.265' 90010 '~ for eng. 1500/1800 rpm and EPA 3220470 |
'E 34 Twﬂosﬁao@jiuﬁiﬁiK 7777777777 ;ﬁ4ﬁ477
'E 39 90019 - 3971604 |
£ 40 e001s pos. 3e-a0-81 - 3971604 |
'E 41  3730.072| ITO103 |Pos. 41-49 - 5281229 |
'E 57 1901.0121 1515 ﬁL— 77777777777777 2722138 |
T7Tmﬁlﬁoﬁliiiiiiiiiiiiiiﬁu?ﬂ@
|'E 89  9371.074' 1515 - use 9375.005 to replace old type 2722138 |
| E118 @)3.731130@ jLPcF 9-10-11-76-118 - ;ﬁl?%ﬁ
| E135  4580.170, 90015 ,- fitted until shown engine s.no - see Pos. E 136 3529002 |

4580.16%}0015& fitted until shown engine s.no - see Pos. E 136 3529002
| E136 90015 |- starting from shown engine s.no 3529002 |
| E139 6758575#90W3 - 3529002 |

printed by LOMBARDINI: 12.12.2011 - 5



11022121 INIQIVEINOT Aq parunid

S0L 01— 2 €8
701 201

6 &
i 68
) 79 £9

= \
s
= <=V g5 . &9 194 .@,

= —2 S 1z //Q@B
8. 9L SL YL 1204 ® 18 961
. 6S4 09 L9 €29 .
/_lkymn. mwﬂ\h&/ﬁ ,, V%mhmmmm/, -

— ATATES BN
= ¥4 54
\
T = S mmq N
vy W-zb

A :Suimelq 7-S79 a'16 duiduy



{\ LOMBARDINGw: o

A KOHLER. COMPANEngine: 9LD 625-2 Drawing: F

COOLING SYSTEM/STARTING
POS. |CODE DESCRIPTION Qty

1 2920.106 denoised hood 1
la 2920.124 denoised hood 1
2 8725.095 alternator supp. 1
3 &————- » stay bolt 0
3a 9730.434 screw M 10 X 120 1
4 2280.045 tab 1
5 1157.262 eXternal volt.alternator 12V-33A 1
6 6927.635 alternator guard 1
7 J195.112 starting button 1
8 «————- » dashboard 0
10 8506.026 angle bracket 1
11 «————-— » lampe-socket 0
12 195.104 head temperatur thermostat 1
13 1780.003 bolt M 10 X 1,5 X 18 1
14 7565.011 washer diam.10 1
15 7245.417 dashboard 3 warning lights 1
15a 7245.418 dashboard 6 warning lights 1
15b 7245.420 dashboard 6 warning lights (engine with glow plug) 1
16 4062.233 fuse 50 A 1
16 4062.238 fuse 100 A (for two preheating glow plugs) 1
17 3300.227 elongated nut 1
18 4776.091 duct seal 1
19 8546.265 bracket 1
20 «————— » see Pos. F 5 0
21 7100.063 pulley for alternator 1
22 2440.308 belt mm 850 1
23 9790.039 screw M 6 X 12 4
24 4776.093 duct seal rear 1
25 5450.009 0il manometer 1
26 &————- » lamp 24V 0
26 5175.162 lamp 12V 2
27 7625.070 washer diam. 6 2
28 1760.003 bolt M 6 X 1 X 12 2
29 5041.020 key switch 1
30 6491.005 pipe elbow 1
31 5840.074 starting motor 24V 1
31 5840.224 starting motor 12V 1, 7KW 1
32 9730.046 screw M 10 X 35 1
33 1770.002 bolt M 8 X 1,25 X 16 1
34 7565.007 washer diam. 8 1
35 B617.045 clamp 1
36 2569.165 denoised cowling 1
36 2569.224 shroud without denoised panel fitting 1
37 6927.055 guard 1
38 3240.066 nut M 10 2
39 7565.011 washer diam.10 2
40 6491.013 pipe elbow 1
41  6745.050 oil switch 0,3 bar (M 12) 1
42 6800.004 stud M 10 X 20 (35) 1
43 4776.092 duct seal front 1
44 4670.060 copper gasket diam.12 1
45 9790.039 screw M 6 X 12 2
47 5066.104 denoised duct 1

printed by LOMBARDINI:

12.12.2011 -

1




Group: 9LD
Engine: 9LD 625-2 Drawing: F

COOLING SYSTEM/STARTING

POS. |CODE DESCRIPTION Qty
48 3350.077 deflector 1
49 5066.078 denoised duct 1
50 3617.102 cable saddle 1
50a 3617.021 clamp 1
51 9731.092 screw M 8 X 14 1
52 9730.008 screw M 6 X 10 1
53 718.252 blower 1
54 4893.022 FAN ASS.Y 1
55 2471.014 collar 1
56 1157.154 volt.alternator 12V 14A - 3 wires 1
56 1157.167 volt.alternator 12V 16A - 2 wires 1
56 1157.227 volt.alternator 24V 6A - 3 wires 1
57 5455.006 hand-crank 1
58 3203.050 selflocking nut M 6 1
59 2670.049 pulley cover 1
60 1760.094 bolt M 6 X 1 X 100 1
61 8965.031 grease plug 1
62 1202.016 O ring 109 1
63 8430.019 lockpin 1
64 9865.122 screw M 6 X 12 4
65 6480.040 pinion 1
66 245.081 stay bolt 1
67 8836.094 support 1
68 1970.094 sleeve 2
69 9731.022 screw M 5 X 20 4
71 1240.041 circlip 1
72 7980.045 cup 1
73 5801.028 spring 1
74 7885.019 gear housing 1
75 1585.058 ball bearing 1
77 8795.016 support 1
78 4970.014 gear 1
79 9731.077 screw M 8 X 85 4
80 1780.006 bolt M 10 X 1,5 X 30 4
80 9730.044 screw M 10 X 25 4
81 7565.011 washer diam.10 4
82 6961.059 start pulley 1
82 6975.008 pulley for eXt.alternator 1
83 1760.006 bolt M 6 X 1 X 20 5
84 7625.008 washer diam. 6,4 5
85 9732.078 screw M 6 X 25 5
86 2145.014 regulator cap 1
87 6740.153 inlet regul.Saprisa 1
87 6740.154 inlet regul.Ducati 1
88 7362.228 voltage regulator. 12V 14/26A-6 contacts for alternator 3 wires 1
88 7362.229 voltage regulator. 24V 26A - 6 contacts for alternator 3 wire 1
88 7362.294 volt.regulator 12V 21A fitted for electronic tachometer - 6+W c | 1
88 7362.298 voltage regul.l2 V maX 30 A - 5 contacts for alt.2 wires 1
88 7362.314 volt.regulator 12V 30A fitted for electronic tachometer - 5+W c 1
89 9732.092 screw M 8 X 18 2
90 4936.061 gear 1
91 8780.015 gear support 1
92 1213.173 seal ring 20X35X7 1

printed by LOMBARDINI:

12.12.2011 -

2




Group: 9LD
Engine: 9LD 625-2 Drawing: F

COOLING SYSTEM/STARTING

POS. |CODE DESCRIPTION Qty
93 3903.102 ANGLE GEAR SUPPORT 1
94 7475.018 angle gear 1
95 9282.003 transmission mm 1500 1
96 2529.007 speed-hours indicator 1
97 5096.040 guard 1
98 4505.037 gasket 1
99 6275.102 spring plate 1

100 4775.525 auXiliary hous.gasket 1
101 2185.882 eXtension wire 1
101 2185.893 eXtension wire 1
102 2185.873 wiring harness for dashboard 6 warning lights 1
102 2185.891 wiring harness for dashboard 3 warning lights 1
103 730.325 screw M 5 X 10 4
107 8506.118 dashb.supp. 1
108 5041.267 0il switch (M 10) 1
109 «————-— » copper gasket diam.14 0
110 7330.362 union 1
111 1901.048 union bolt M 8 1
112 4670.058 copper gasket diam. 8,2X12X1,5 1
113 9790.003 screw M 4 X 6 1
114 9180.168 faston 1
115 1780.003 bolt M 10 X 1,5 X 18 4
116 «————-— » nut M 10 0
117a 7565.011 washer diam.10 1
118 «————— » washer diam. 8 0
119a 3203.060 nut M 10 1

printed by LOMBARDINI:

12.12.2011 -

3




Additional Info - Engine: 9LD 625-2 Drawing: F

COOLING SYSTEM/STARTING

Pos Old part Serv.Lett. Notes S.No/Date
F o1 2920.08;T1514 Awi AW;66539O
'F 2 8903.089|90027 (- 5184421 |
8725.091| 90031 |- 5561578
'F 3 9245.180] 90027 |- |5184421 |
9245.1851 90031 |- 5561577
'F 3a :1}0651::1}“"“"‘44"‘* - I5561578 |
'F 6  6927.489' 90027 - 5184421 |
F 8  2900.110| D072 |- fitted until shown date then see Pos. 15 |03.1996
'F 9 6612.063,D015 - fitted until shown date 10.1990 |
| F 11 6612.064 Ddi%ﬁ‘Aﬁi‘AEAEEEdAGEtiiféﬁg%ﬁgaéﬁéff 7777777 10.1990 |
'F 15 | D072 |- fitted from shown date (without integrated regulator) [03.1996 |
7245.353‘DO93 - ‘ ...... )
'F 152 4460557“‘l‘gfiEEéa‘EEoB‘EHSQB‘Héiég?WIEﬁbGE*iHEégEEEéH‘}éQEiQESrTTBéTI§§€*
7245.3541 D093 - substitution L .
F 15b ‘TBO?Eﬁ“Tl‘gfiEEéa‘EEoB‘EHSQB‘Héiég?WIEﬁbGE*iHEégEEEéH‘}éQEiQESrTTBéTI§§€*
7245.356 D093 - substitution .
F 19 8546.075|%0031 |- 5561578 |
| F 26 5175.119, D050 - 02.1993 |
| F 31  5840.034] 90001 |- 3066750 |
5840.097| 90011 |- 3254044
| F 36 2569.012 15?174{1 77777777777777 2665390 |
‘f*4§‘*43666762741551':l}“f‘447‘4*‘44*‘4*‘44*‘4*‘44*‘4*‘44*‘4*‘44*‘4*‘44*‘4§é%§é§6*
| F 53  9718.156' 1536 - 2924867 |
‘f*5247‘E@bdfiigi}éﬁ%fjii?égf 53-54 - 2924867 |
| F 56 1157.160, 90005 - 2924867 |
F 59 1514 |- starting from shown engine s.no 12665390 |
' F 82  6961.044|1514 (- 2665390 |
' F 83  9730.012/ 1536 4{1 77777777777777 2924867 |
1760.005]| 1543 44#; 3035193
| F 87 6740.088!5149 - 12.1988 |
| F 87  6740.090| 5149 |- 12.1988 |
| F108  5040.098 90026 - 5000049 |
| F109  4670.061| 90026 |- 5000048 |
| F110  7330.083, 90026 (- 5000049 |
4?11647455267668%50651 - 5561577 |
45117‘7‘7%25761@1}0651“‘1“"“"“* - 5561577 |
| F117a 90031 - 5561578 |
| F118  7565.007| 90031 |- 5561577 |
| F119  3240.018, 90031 .- 5561577 |

Fl1l9a 90031 -

5561578 |

printed by LOMBARDINI: 12.12.2011 - 4



11022121 INIQIVEINOT Aq parunid

o0

A :Buimerq 7-S79 A'16 duIduy



/. LOMBARDINou: s

A KOHLER. COMPANEngine: 9LD 625-2 Drawing: Z

SHORT BLOCK

POS.

CODE

DESCRIPTION

Qty

1560.307

short block

printed by LOMBARDINI:

12.12.2011 -

1




Additional Info - Engine: 9LD 625-2 Drawing: Z

SHORT BLOCK

Pos. Old part Serv.Lett. Notes S.No/Date

Z 1 1560.223| 90025 -

printed by LOMBARDINI: 12.12.2011 - 2



Engine: 9LD 625-2 Drawing: Z

printed by LOMBARDINI: 12.12.2011



